
F-2000 Exploded View

10

15

8

7

16

17

18

19

6

1

21

12

9

13
14

15

4

3

2

23

2625

24

27
28

32

31

30

29

11

15

5

5

5

20

22

F-2000

®

BLUE-WHITE  INDUSTRIES

Flow Monitoring System

TOTAL

CLEAR

CLEARSETPOINT

ENTER

8888.8888

S
IZ

E 
A

A
 B

A
TT

ER
Y

S
IZE A

A
 B

A
TTER

Y



Item Part Number  Description       Quantity 

1 70000-783  Paddle assembly Kynar      1 

2 90003-021  O-ring 022 Viton E60       2 

3 90007-589  Axle  PVDF          1 

4 71000-238  Sensor body AC coil 1’ cable      1 

 71000-285  Sensor body AC coil 25’ cable     1 

 70000-806  Sensor body Hall effect 25’ cable     1 

5 90011-080  Screw #6-32 x .37 PH pan B 18/8     5 

6 91001-280  Union nut        1 

7 76000-628  Retainer sensor cap       1 

8 90006-550  Cap sensor body SS       1 

9 90012-208  Switch overlay F-2000      1 

10 71000-356  Cover F-2000 w/ Switch overlay       1

11 90006-592  Gasket F-2000 housing neoprene     1 

12 90010-227  Circuit board F-2000 RT      1 

13 71000-311  Kit Circuitry model F-2000 AO (AO Board 90010-229)  1 

14 71000-316  Kit Circuitry model F-2000 PC(PC Board 90010-228)  1 

15 90011-155  Screw #6-32 x .31 PH pan SS     4 

16 76001-149  Enclosure F-2000 sensor mount      1 

  76001-150  Enclosure F-2000 panel mount     1 

17 90006-593  Gasket F-2000 1/4 DIN panel mount     1 

18 90008-331  Cap plug P-48 1/2 NPT red F-2000     1 

19 71000-294  Kit F-2000 1/4 DIN panel mount     1 

20 70000-500  Connector liquid-tight 1/2 in.      2 

21 70000-589  Connector liquid-tight 3/4 in.      1 

22 90008-332  Plug 1/2 in.        2 

23 90008-340  Cap plug VTP-25 red        1 

24 90011-038  Stud screw #10-32 1.62 long      2 

25 90011-092  Star washer #10-32       2 

26 90011-026  Hex nut #10-32       2 

27 90008-333  Plug 7/8 in.        1 

28 90013-222  Foam pad  1/4 in. thick      1 

29 90008-254  Battery clip        1 

30 90010-233  Battery holder F-2000 4x AA      1 

31 90008-330  Battery alkaline AA       4 

32 90008-336  Power supply 115VAC/15VDC     1 

 90008-337  Power supply 220VAC/15VDC Europe    1 

 71000-310  Power supply 230VAC/15VDC     1 

Item Part Number  Description       Quantity 

1 70000-783  Paddle assembly Kynar      1 

2 90003-021  O-ring 022 Viton E60       2 

3 90007-589  Axle  PVDF          1 

4 71000-238  Sensor body AC coil 1’ cable      1 

 71000-285  Sensor body AC coil 25’ cable     1 

 70000-806  Sensor body Hall effect 25’ cable     1 

5 90011-080  Screw #6-32 x .37 PH pan B 18/8     5 

6 91001-280  Union nut        1 

7 76000-628  Retainer sensor cap       1 

8 90006-550  Cap sensor body SS       1 

9 90012-208  Switch overlay F-2000      1 

10 71000-356  Cover F-2000 w/ Switch overlay       1

11 90006-592  Gasket F-2000 housing neoprene     1 

12 90010-227  Circuit board F-2000 RT      1 

13 71000-311  Kit Circuitry model F-2000 AO (AO Board 90010-229)  1 

14 71000-316  Kit Circuitry model F-2000 PC(PC Board 90010-228)  1 

15 90011-155  Screw #6-32 x .31 PH pan SS     4 

16 76001-149  Enclosure F-2000 sensor mount      1 

  76001-150  Enclosure F-2000 panel mount     1 

17 90006-593  Gasket F-2000 1/4 DIN panel mount     1 

18 90008-331  Cap plug P-48 1/2 NPT red F-2000     1 

19 71000-294  Kit F-2000 1/4 DIN panel mount     1 

20 70000-500  Connector liquid-tight 1/2 in.      2 

21 70000-589  Connector liquid-tight 3/4 in.      1 

22 90008-332  Plug 1/2 in.        2 

23 90008-340  Cap plug VTP-25 red        1 

24 90011-038  Stud screw #10-32 1.62 long      2 

25 90011-092  Star washer #10-32       2 

26 90011-026  Hex nut #10-32       2 

27 90008-333  Plug 7/8 in.        1 

28 90013-222  Foam pad  1/4 in. thick      1 

29 90008-254  Battery clip        1 

30 90010-233  Battery holder F-2000 4x AA      1 

31 90008-330  Battery alkaline AA       4 

32 90008-336  Power supply 115VAC/15VDC     1 

 90008-337  Power supply 220VAC/15VDC Europe    1 

 71000-310  Power supply 230VAC/15VDC     1 

Item Part Number  Description       Quantity 

1 70000-783  Paddle assembly Kynar      1 

2 90003-021  O-ring 022 Viton E60       2 

3 90007-589  Axle  PVDF          1 

4 71000-238  Sensor body AC coil 1’ cable      1 

 71000-285  Sensor body AC coil 25’ cable     1 

 70000-806  Sensor body Hall effect 25’ cable     1 

5 90011-080  Screw #6-32 x .37 PH pan B 18/8     5 

6 91001-280  Union nut        1 

7 76000-628  Retainer sensor cap       1 

8 90006-550  Cap sensor body SS       1 

9 90012-208  Switch overlay F-2000      1 

10 71000-356  Cover F-2000 w/ Switch overlay       1

11 90006-592  Gasket F-2000 housing neoprene     1 

12 90010-227  Circuit board F-2000 RT      1 

13 71000-311  Kit Circuitry model F-2000 AO (AO Board 90010-229)  1 

14 71000-316  Kit Circuitry model F-2000 PC(PC Board 90010-228)  1 

15 90011-155  Screw #6-32 x .31 PH pan SS     4 

16 76001-149  Enclosure F-2000 sensor mount      1 

  76001-150  Enclosure F-2000 panel mount     1 

17 90006-593  Gasket F-2000 1/4 DIN panel mount     1 

18 90008-331  Cap plug P-48 1/2 NPT red F-2000     1 

19 71000-294  Kit F-2000 1/4 DIN panel mount     1 

20 70000-500  Connector liquid-tight 1/2 in.      2 

21 70000-589  Connector liquid-tight 3/4 in.      1 

22 90008-332  Plug 1/2 in.        2 

23 90008-340  Cap plug VTP-25 red        1 

24 90011-038  Stud screw #10-32 1.62 long      2 

25 90011-092  Star washer #10-32       2 

26 90011-026  Hex nut #10-32       2 

27 90008-333  Plug 7/8 in.        1 

28 90013-222  Foam pad  1/4 in. thick      1 

29 90008-254  Battery clip        1 

30 90010-233  Battery holder F-2000 4x AA      1 

31 90008-330  Battery alkaline AA       4 

32 90008-336  Power supply 115VAC/15VDC     1 

 90008-337  Power supply 220VAC/15VDC Europe    1 

 71000-310  Power supply 230VAC/15VDC     1 

Item Part Number  Description       Quantity 

1 70000-783  Paddle assembly Kynar      1 

2 90003-021  O-ring 022 Viton E60       2 

3 90007-589  Axle  PVDF          1 

4 71000-238  Sensor body AC coil 1’ cable      1 

 71000-285  Sensor body AC coil 25’ cable     1 

 70000-806  Sensor body Hall effect 25’ cable     1 

5 90011-080  Screw #6-32 x .37 PH pan B 18/8     5 

6 91001-280  Union nut        1 

7 76000-628  Retainer sensor cap       1 

8 90006-550  Cap sensor body SS       1 

9 90012-208  Switch overlay F-2000      1 

10 71000-356  Cover F-2000 w/ Switch overlay       1

11 90006-592  Gasket F-2000 housing neoprene     1 

12 90010-227  Circuit board F-2000 RT      1 

13 71000-311  Kit Circuitry model F-2000 AO (AO Board 90010-229)  1 

14 71000-316  Kit Circuitry model F-2000 PC(PC Board 90010-228)  1 

15 90011-155  Screw #6-32 x .31 PH pan SS     4 

16 76001-149  Enclosure F-2000 sensor mount      1 

  76001-150  Enclosure F-2000 panel mount     1 

17 90006-593  Gasket F-2000 1/4 DIN panel mount     1 

18 90008-331  Cap plug P-48 1/2 NPT red F-2000     1 

19 71000-294  Kit F-2000 1/4 DIN panel mount     1 

20 70000-500  Connector liquid-tight 1/2 in.      2 

21 70000-589  Connector liquid-tight 3/4 in.      1 

22 90008-332  Plug 1/2 in.        2 

23 90008-340  Cap plug VTP-25 red        1 

24 90011-038  Stud screw #10-32 1.62 long      2 

25 90011-092  Star washer #10-32       2 

26 90011-026  Hex nut #10-32       2 

27 90008-333  Plug 7/8 in.        1 

28 90013-222  Foam pad  1/4 in. thick      1 

29 90008-254  Battery clip        1 

30 90010-233  Battery holder F-2000 4x AA      1 

31 90008-330  Battery alkaline AA       4 

32 90008-336  Power supply 115VAC/15VDC     1 

 90008-337  Power supply 220VAC/15VDC Europe    1 

 71000-310  Power supply 230VAC/15VDC     1 

Item Part Number  Description       Quantity 

1 70000-783  Paddle assembly Kynar      1 

2 90003-021  O-ring 022 Viton E60       2 

3 90007-589  Axle  PVDF          1 

4 71000-238  Sensor body AC coil 1’ cable      1 

 71000-285  Sensor body AC coil 25’ cable     1 

 70000-806  Sensor body Hall effect 25’ cable     1 

5 90011-080  Screw #6-32 x .37 PH pan B 18/8     5 

6 91001-280  Union nut        1 

7 76000-628  Retainer sensor cap       1 

8 90006-550  Cap sensor body SS       1 

9 90012-208  Switch overlay F-2000      1 

10 71000-356  Cover F-2000 w/ Switch overlay       1

11 90006-592  Gasket F-2000 housing neoprene     1 

12 90010-227  Circuit board F-2000 RT      1 

13 71000-311  Kit Circuitry model F-2000 AO (AO Board 90010-229)  1 

14 71000-316  Kit Circuitry model F-2000 PC(PC Board 90010-228)  1 

15 90011-155  Screw #6-32 x .31 PH pan SS     4 

16 76001-149  Enclosure F-2000 sensor mount      1 

  76001-150  Enclosure F-2000 panel mount     1 

17 90006-593  Gasket F-2000 1/4 DIN panel mount     1 

18 90008-331  Cap plug P-48 1/2 NPT red F-2000     1 

19 71000-294  Kit F-2000 1/4 DIN panel mount     1 

20 70000-500  Connector liquid-tight 1/2 in.      2 

21 70000-589  Connector liquid-tight 3/4 in.      1 

22 90008-332  Plug 1/2 in.        2 

23 90008-340  Cap plug VTP-25 red        1 

24 90011-038  Stud screw #10-32 1.62 long      2 

25 90011-092  Star washer #10-32       2 

26 90011-026  Hex nut #10-32       2 

27 90008-333  Plug 7/8 in.        1 

28 90013-222  Foam pad  1/4 in. thick      1 

29 90008-254  Battery clip        1 

30 90010-233  Battery holder F-2000 4x AA      1 

31 90008-330  Battery alkaline AA       4 

32 90008-336  Power supply 115VAC/15VDC     1 

 90008-337  Power supply 220VAC/15VDC Europe    1 

 71000-310  Power supply 230VAC/15VDC     1 

F-2000 Parts List


